

Material No.: 9301-03
Batch No.: 22C2361067
Manufactured Date: 2020-10-29
Retest Date: 2025-10-28
Revision No.: 0

Certificate of Analysis

Test	Specification	Result
Specific Gravity at 25°/25°C	1.245 – 1.255	1.251
Acidity	≤ 10 ppm	< 10 ppm
Free Halogens	Passes Test	Passes Test
Lead (Pb)	≤ 1 mg/kg	< 1 mg/kg
Nonvolatile Residue	≤ 0.002 %	< 0.001 %
Water (H ₂ O)(by Karl Fischer titrn)	≤ 0.03 %	0.01 %
Distilling Range(Lower)	82 – 85 °C	83 °C
Distilling Range(Lower)	82 – 85 °C	83 °C

For Laboratory, Research, or Manufacturing Use

Country of Origin: USA
Packaging Site: Paris Mfg Ctr & DC



Jamie Ethier
Vice President Global Quality

For questions on this Certificate of Analysis please contact Technical Services at 855.282.6867 or +1.610.386.1700

Avantor Performance Materials, LLC

100 Matsonford Rd, Suite 200, Radnor, PA 19087. U.S.A. Phone 610.386.1700

Page 1 of 1